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HP-450C PARTS LIST

@ FHERUH/—
Body and cover
RHEES | 1\ —VES #hand Parts Name {5
Ref No. Parts No. Q'ty

1 45002001 | A {EH/N—(A) Body cover 1
2 450C2002 |BrEAiR Adiabatic plate 1
3 450C2003 |AR{EH/\— (233 )LAD Body cover (Panel side) 1
4 450C2004 |[BREAMH5— (A) Adiabatic collar (A) 2
5 450C2005 |Mfish#thS— (B) Adiabatic collar(B) 2
6 45002006 |H4 kT —TIL(A) Side table (A) 1
7 450C2007 |#&HFH/\— Rear cover 1
8 45002008 |ZE@ITL — L (k) Left frame(Upper) 1
9 450C2009 |[ZRTL — LCF) Left frame(lower) 1
10 450C2010 [TFL —LAN—H— Frame spacer 1
11 450C2011 | EfITL — Lf#8 AT — |Left frame support stay 1
12 450C2012 [HRIZL—L Right frame 1
13 450C2013 |RIAZL — Lk Front Frame support 1
14 450C2014 &AL —Luk Rear frame support 1
15 450C2015 |RIT—2IL(B) Front Frame support(B) 1

16 450C2016
17 450C2017 _|RiIT—7 JL B Front table leg 1
18 45002018 | T—FINART—(L) Front table stary(L) 1
19 45002019 |BIT—TIWAT—(R) Front table stay (R) 1
20 450C2020 |RiT— )L w2k (A) Front table shaft(A) 1
21 45002021 [F—FJLAbwsSi—(D) Table stopper (D) 1
22 45002022 |R—2R Base 1

23 450C2023
24 450C2024 |JL—.L ik AEEE Frame stopper stay 1
25 45002025 |HHE Exclusive use stand 1
26 450C2026 |<FHRILE Stud bolt M5X65 2

[ 27 45002027
28 450C2028 |"ARILE Hex bolt M6X15 6
29 450C2029 [/ \REH Spring washer M6 6
30 450C2030 |FESH Plain washer M6 6
31 45002031 |REARILE Hex bolt M6X50 3
32 450C2032 |/ \EH Spring washer M6 7
33 45002033 |FES Plain washer M6 1
34 450C2034 |RABRILb Hex bolt M8X20 1
35 450C2035 |/ \RES Spring washer M8 1
36 450C2036 |FES Plain washer M8 1
37 45002037 |BgRIpRY Pan screw M4X10 4
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38 45002038 [/ \REE Spring washer M4 4
39 45002039 |FES Plain washer M4 4
40 450C2040 |REHARILE Hex bolt M8X20 2

41 450C2041 |\ EE Spring washer M8 2

42 45002042 |FEES Plain washer M8 2
43 45002043 [R5 RAINRD Truss screw M5X15 1

44 450C2044 884Uk Butterfly bolt M6 i

45 450C2045

46 450C2046

47 450C2047 | FNINRD Pan screw M5X15 2
48 45002048 |\ EH Spring washer M5 2

49 45002049 |FES Plain washer M5 2
50 450C2050 |/"BARILE Hex bolt M8X20 2
51 450C2051 |/I\RESE Spring washer M8 2
52 450C2052 |FEE Plain washer M8 2
53 450C2053 |/RAF vk Hex nut M6 4
54 45002054 |\ RES Spring washer M6 4
55 45002055 |FESE Plain washer M6 4
56 450C2056 [/RAARIL+ Hex bolt M8X35 6
57 45002057 | NRES Hex nut M8 6
58 450C2058 |FEH Plain washer M8 6
59 45002059 |RfAF vk Hex nut M8 6
60 45002060 |/\REH Spring washer M8 6

61 450C2061 |FES Plain washer M8 6
62 450C2062 |BIT—F L X TRB) Front table shaft(B) i

63 450C2063 |REAARILE Hex bolt M8x20 2
64 450C2064 |[/\RJES Spring washer M8 2
65 45002065 |FEESH Plain washer M8 2
66 45002066 |AAHAILE Hex bolt M6X15 1

67 450C2067 /\'Jhiﬁ Spring washer M6 1

68 450C2068 |FEH Plain washer M6 1

69 45002069 |ARARFHRILE Hex holed bolt M6X20 4
70 45002070 |/ \REH Spring washer M6 i
71 450C2071

72 450C2072

73 450C2073 [RATvVE Hex nut M5 1

74 45002074 |\ ES Spring washer M5 1

75 45002075 |FESH Plain washer M5 1

76 45002076 |z —=TD vy Wave washer 2
77 450C2077 |RARILE Hex bolt M6x20 -
78 450C2078 [RAEFvE Hex nut M6 1

79 450C2079 |/ \REE Spring washer M6 1

80 45002080 |FEH Plain washer M6 1

81 45002081 |FSRNRD Truss screw M5x15 2
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82 45002082 |BiAi —K Front guard 1
83 450C2083 |FANIhpr Pan screw M5x20 2
84 45002084 |/\RESR Spring washer M5 2
85 45002085 |FESE Plan washer M5 2
86 450C2086 | —YV—RAYF Switch 1
87 450C2087 |[#BLARZURAVF (FR) Push button switch(red) 1
88 450C2088 [$LARZRAvF (#)  |Push button switch(green) 1
89 45002089 |R!)a—L Volume 1
90 450C2090 [BFH—F Electron thermo 1
@ REBHER
Driving parts
RHES | /—VES B dn Parts Name B %1
Ref No. Parts No. Q'ty

1
2 450C3002 |E—42—T547vbk Motor bracket 1
3 450C3003 |E—A—RTO4 vk Motor sprocket 2
4 450C3004 |EREHR FO04 vk Driving sprocket 1
5 450C3005 |[BEEhT> i 30—5— Driving tension roller 1
6 450C3006 |Fx—2 Chain 1
7 450C3007 |BREhT> >3 (T Driving tension support 1
8 45003008 |BREHAR )T Drivng spring 1
9 450C3009 |[BREhT L3R T — Driving tension stay 1
10 450C3010 |FNIhAR Pan screw M5X65 4
11 450C3011_["AF vk Hex nut MS 4
12 45003012 [/\REH Spring washer M5 4
13 450C3013 |FEF Plain washer M5 4
14 45003014 |AEHIRfFARILE Hex holed bolt M8X15 4
15 450C3015 [/ \REH Spring washer M8 4
16 450C3016 |FEH Plain washer M8 4
17 450C3017 |ABIYFIEARD Hex holed set screw M6X1 2
18 450C3018 [ARAIRAFIEARY Hex holed set screw M6X8 4
19 450C3019 [NEIRAFAILE Hex holed bolt M6X25 1
20 450C3020 [FHEEH Plain washer M6 2
21 450C3021 [V \{FAZ)L Flange metal 2
22 450C3022 [AfHFvh Hex nut M6 2
23 45003023 |/\REE Spring washer M6 2
24 45003024 |[FA2)L Plain metal 1
25 450C3025 [ARERILE Hex bolt M8X25 1

| 196 45003026 |FES Plain washer M8 1
27 450C3027 [Ws\MFA%)L Flange metal 1
28 450C3028 |[A"FHF vk Hex nut M6 1
29 45003029 |[N\AREF Sring washer M6 1
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30 45003030 |FEH Plain washer M6 1
31 45003031 [FNANRAARILE Hex holed bolt M6X15 1
32 450C3032 |/NAIIRfFARILE Hex holed bolt M6X15 1
33 45003033 [/ N\ EE Spring washer M6 1
34 450C3034 -T‘E_ﬁ Plain washer M6 1
35 45003035 |RATvh Hex nut M6 1
36 450C3036 [/ \REE Spring washer M6 1
37 450C3037 |REF vk Hex nut M6 2
38 450C3038 [/\REE Spring washer M6 1
39 450C3039 |FEH Plain washer M6 2
40 45003040 |EREHE—5— Driving motor 1
41 450C3041 |F —~AwF Gear head i

Hex holed bolt half screw
42 450C3042 |RENREHRIEFERD M6x50 1

@ EAHE
Pressure parts
REES | I—VES e Parts Name &%
Ref No. Parts No. Q'ty

1 450C4001 |FEHB—5—(B) Pressure roller(B) 1
2 45004002 |RF71Y> 4 Bearing 2
3 450C4003 [CHY ik A C-ring 2
4 450C4004 IIEIED—%—HE_ Pressure roller shaft 1
5 450C4005 [MOFEL/\—(B) Pressure roller lever(B) 1
6 450C4006 |FEHARTY Y Pressure spring 2
7 450C4007 [MERFTYL T 2Tk Pressure spring shaft 1
8 450C4008 [<# A IAH B Clearance adjusting shaft 1
9 450C4009 [{PHZAFH IR Clearance adjusting plate 1
10 450C4010 |EH/\FIL Pressure knob 1
11 450C4011 | A%)L Metal 1
12 450C4012 |hS5— Coller 1
13 450C4013 [[E ¥k Pressure shaft 1
14 450C4014 |FEAO A+ —LAT— Pressure worm stay 1
144, 450C4015 |[AZ)L Metal 2
16 45004016 |4 —L¥Y — Worm gear 1
17 450C4017 |EHA—=2— Pressure meter 1
18 450C4018 | A4 —LkA4—IL Worm wheel 1

Clearance adjusting worm
19 450C4019 (KD RIAH I+ —LAT— |stay 1

Clearance adjusting worm
20 45004020 K RAHDF—LF Y — [gear 1
21 45004021 |RABIRYFIEARD Hex holed set bolt M4X4 2

Clearance adjusting worm
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22 45004022 KD ZAHI# — LA — Jiwheel 1
23 450C4023 |KhRAHA—=E— Clearance adjusting meter 1
24 45004024 KD ZAHINUEIL Clearance adjusting knob 1
25 45004025
26 450C4026 |77t ILE Hex holed bolt M8X20 2
27 45004027 |[I\RES Spring washer M8 2
28 45004028 |FESE Plain washer M8 2
29 450C4029 |/RAMRILb Hex bolt M8X30 4
30 450C4030 |FES Plain washer M8 4
31 450C4031 |/ \REE Spring washer M8 4
32 45004032 |7<fF v (27#) Hex nut M8 4
33 450C4033 |FAN/Ihp Pan screw M8X15 2
34 45004034 |/ \RES Spring washer M8 2
35 450C4035 |F S Plain washer M8 2
36 450C4036 | A ITUTIEARD Hex holed se screw MBX6 2
37 450C4037
38 450C4038
39 450C4039
40 450C4040 |RAITUFTIEARD Hex holed set screw M6X 2~
41 450C4041 |AAIRfFAILE Hex holed bolt M5X10 1
42 450C4042 |/ \HEE Spring washer M5 1
43 450C4043 |NAIRYFAILE Hex holed bolt M6X20 1
44 45004044 |FNANRfFARILE Hex holed bolt M8X20 1
45 450C4045 |/ \HFEE Spring washer M8 g
46 450C4046 |THESH Plain washer M8 2
47 45004047 [FNAIYFIEARD Hex holed set screw M6X 2
48 45004048 |AFHARILE Hex bolt M6X15 2
49 450C4049 [/\REH Spring washer M6 2
50 450C4050 |FES Plain washer M6 2
51 450C4051 |7<HRfFARILE Hex holed bolt M8X80 1
52 450C4052 |#Q—5— Roller 1
53 450C4053 |0 —5— vk Roller shaft 1
54 45004054 [T Bearing 2
55 450C4055 |CHY ik A C-ring 2
56 450C4056 [<hHRIAHRRTF)SJ  |Clearance adjusting spring 1
® BHERUE—5—EB
Electric equipment and heater parts
RHES | \—VES e Parts Name E%k
Ref No. Parts No. Q'ty

1 45005001 |E|Ra1=wk Power supply unit 1
2 45005002
3 450C5003
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4 45005004
§ 450C5005 |BIVE Y Spilt pin 2
6 450C5006 |E—4—E> Heater pin 2
7 45005007 |E—2—%(F(A) Heater bracket (A) 2
8 45005008 |E—4—3RZ Heater stopper 2
9 450C5009 [E—%&— Heater 2
10 45005010 |E—%2—IRER{S#EBNR T — |Heater plate support stay 4
11 45005011 |/RAERILE Hex bolt 2
12 450C5012 (AvoFvb Rock nut 2
13 45005013 [E—%—%[}(B)_ Heater bracket (B) 2
14 45005014 |E—43—1& Heater plate 2
15 45005015 |BR#SiR Wiring panel 1
16 450C5016 [FT R Transformer 1
17 450C5017 ['JL-—PCB Relay 1
18 450C5018
19 450C5019
20 450C5020
21
=P L
22 45005022 |($E{TEIEE—2—FH) Condenser 2
23 45005023 (L — Relay 1
24 45005024 |IHF& Terminal frame 1
25 45005025 |AE—FKarvkO—-5— Speed controller 1
26 450C5026 [SSR SSR 2
27 45005027
28 45005028 |EC#RiRA/S— Wiring panel cover 1
=T AN
29 450C5029 |(BEEHE—2—F) Condenser 1
30 450C5030
31 450C5031
32 45005032 |ABHARILE Hex bolt M6X15 8
33 450C5033 [/ \REFE Spring washer M6 8
34 45005034 |FEF Plain washer M6 8
35 450C5035
36 450C5036
37 450C5037
38 450C5038 |FAN/PhRD Pan screw M4X10 4
39 450C5039 [/ \REH Spring washer M4 4
40 450C5040 |FESE Plain washer M4 4
41 450C5041 [FRINZRD Pan screw M3X8 6
42 45005042 |/N\REE Spring washer M3 6
43 45005043 |FES Plain washer M3 6
44 45005044 |BrEnst Adiabatic plate 1
45 450C5045 [t H— Sensor 1
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46 450C5046
47 45005047 |S.S.R 57 #—LF7 T 4S.S.R. Lump surge absorbel 1
48 45005048 |7XFRfFARILE Hex holed bolt M5X15 2
49 45005049 [/\RESH Spring washer M5 2
50 45005050 |TL —H—BR{FRT— Breaker fixing stay 1
51 450C5051 | —h—BfFRT— Breaker 1
52 450C5052 |EEEILH—F Auto stopping thermo 1
53 450C5053 ;BEBF Y —F thermo 2
® RILBEBRRUNTI)—F—ED
Belt and cleaner parts
BHEE|/INN—VEE S Parts Name B
Ref No. | Parts No. Q'ty
1 450C6001 | FEIBREIO —5 — Lower driving roller 1
2 450C6002 |.E AIBESHO —5 — Upper driving roller i
3 450C6008 (') —F—#5 Cleaner bar 2
4 450C6004 (A —5 — Roller 6
5 450C6005 |73 vk Tension shaft 2
6 450C6006 |iFt0—5— 4Tk Roller shaft 4
7 450C6007 |[NF 5 Bearing 4
8 45006008 [R71)2 Bearing 16
9 450C6009 [CHY IE A C-ring _ 20
10__ | 450C6010 [\ EZE Spring washer M5 2
11 [ 450C6011 [N)LMMEFER T — Belt security stay 1
12 450C6012 [\ 2T —(TF) Blade stay (lower) 1
13 450C6013 [/\r AT —(LE) Blade stay (Upper) 1
14 | 450C6014 |[7>»33>ART1)2Y _ |Tension spring 4
15 450C6015 [9!) —3+—2RTF1J> % [Cleaner spring 2
16 450C6016
17 450C6017 |
18 450C6018 |&=Fwb Cap nut M5 2
19 450C6019 |/\TIEAR T — Blade stopper stay 4
20 | 450C6020 [\ Huft & Blade fixing plate 2
21 450C6021
22 45006022 |[ZT) T IEARD Spring stopper screw 4
23 45006023 | EA )Lk Upper belt 1
24 [ 450C6024 [ F~NJLE Lower belt 1
25 45006025 |FN/phR Pan screw M5X10 4
26 45006026 [/ \REE Spring washer M3 4
27 45006027 [FA I ARILE Hex holed bolt M5 4
28 450C6028 |/xBFvh Hex nut M6 8
29 45006029 | < Plain washer M6 4
30 45006030 [/\REE Spring washer M6 2
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31 450C6031 | L8/ \4 Upper blade 1
32 450C6032 | T/ \*r Lower blade 1
Hex holed bolt half screw

33 45006033 [FxAIUFHRILEFERD [MBX50 2
34 450C6034 | Cloth 2
35 | 45006035 |TFEE Plain washer M8 2
36 [ 450C6036 [REUF vk Hex U-nut M8 2
37 45006037 |MA> Flush screw M8X25 1
38 450C6038 |FN/hR Pan screw M5X15 4
39 450C6039 |/ \REE Spring washer M5 4
40 450C6040 |3 FE & Plain washer M5 4
41 450C6041

42 45006042

43 45006043

44 450C6044

45 450C6045

46 450C6046 [FNINRD Pan screw M5X10 2
47 45006047 |/ \REE & Spring washer M5 2
48 45006048 | FE& Plain washer M5 2
49 | 450C6049 [F IR Pan screw M5X20 2
50 | 450C6050 [/\NF AT T Blade spring 4
51 | 450C6051 [;<BF vk Hex nut M5 8
52 45006052 [FxBIYTIEARD Hex holed set screw M 8
53 450C6053 |\ rhS5— Blade collar 4
54 | 450C6054 |/AAT vk Hex nut M5 2
55 | 450C6055 [/ \RES Spring washer M5 2
56 45006056 |[EF HhA—5—hS5— Pressure roller collar 1
57 [ 450C6057 [/ A&)L Flange metal 2
58 | 450C6058 [ FES Plain washer M8 2
59 45006059 |[7<FERILE Hex bolt M10X15 1
60 450C6060 |/ \REF Spring washer M10 1
61 450C6061 |FEEE Plain washer M10 1
62 450C6062 |/xB 7T )L~ Hex holed bolt M8X20 2
63 450C6063 lj*@ﬁ Spring washer M8 2
64 | 450C6064 |FESE Plain washer M8 2
65 | 450C6065 [/NBARILE Hex bolt M8X20 2
66 45006066 |/ \REEH Spring washer M8 2
67 | 45006067 |FES Plain washer M8 2
68 450C6068 |/RHUF vk Hex U-nut M8 2
69 450C6069 |/xBF vk Hex nut M8 2
70 | 450C6070 [/ \REE Spring washer M8 2
71 45006071 | FEE Plain washer M8 2
72 450C6072 [7xERILE Hex bolt M8X50 1
73 450C6073 |/NBIUTHRILE Hex holed bolt M6X30 i
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46 450C5046
47 450C5047 |SS.R ST H—T 77/ 4S.S.R. Lump surge absorbe 1
48 45005048 |XFITRILE Hex holed bolt M5X15 2
49 45005049 [/ \REE Spring washer M5 2
50 450C5050 |[JL —h—BYtRT— Breaker fixing stay 1
51 450C5051 |FL—h—BfFRT— Breaker 1
52 45005052 |BEFIEY—F Auto stopping thermo 1
53 450C5053 [RERFE Y —F thermo 2
® NIERBRUNTS)—F—8B
Belt and cleaner parts
RHEBES/N\N—VES &P Parts Name Ezx
Ref No. | Parts No. Q'ty
1 450C6001 | F{AIBKEN O —5 — Lower driving roller 1
2 450C6002 | E IEREH O —5 — Upper driving roller 1
3 450C6003 (') —F —#F Cleaner bar 2
4 450C6004 [0 —5 — Roller 6
5 450C6005 |73 vk Tension shaft 2
6 450C6006 |0 —5— vk Roller shaft 4
7 450C6007 (N7 T Bearing 4
8 450C6008 (NPT Bearing 16
9 | 450C6009 [CAILE Xom C—ring 20
10 450C6010 [/ \REE Spring washer M5 2
11 450C6011 |[N)LMEEER T — Belt security stay 1
12 450C6012 [/\r AT —(TF) Blade stay (lower) 1
13 450C6013 |\ AT — (L) Blade stay (Upper) 1
14 450C6014 |73, AT % [Tension spring 4
15 | 450C6015 [2!)—F+—RT1)>% [Cleaner spring 2
16 450C6016
17__| 45006017 | _
18 | 450C6018 [&F vk Cap nut M5 2
19 450C6019 [/\T IEART — Blade stopper stay 4
20 [ 450C6020 [T H{FE Blade fixing plate 2
21 450C6021
22 | 45006022 |[RTV) T IEART  [Spring stopper screw 4
23 450C6023 | EA)LE Upper belt 1
24 450C6024 | T~ )LE Lower belt 1
25 450C6025 |FNIphR Pan screw M5X10 4
26 | 450C6026 [/ \RER Spring washer M5 4
27 | 45006027 [AFBIRERILE Hex holed bolt M5 4
28 450C6028 (BT vb Hex nut M6 8
29 45006029 | Plain washer M6 4
30 45006030 |/ N\ JEE Spring washer M6 2
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74 | 450C6074 [\ ES Spring washer M6 1
75 | 450C6075 | Plain washer M6 1
76 450C6076 | FEE Plain washer M6 1
77 450C6077 |/ NRES Spring washer M6 1
78 450C6078 [/NEF vk Hex nut M6 1
79 450C6079 |FNBF vk Hex nut M5 2
@ [Ezs\r &
Rotary strip—off device
REES | \—-VES EILTES Parts Name &%
Ref No. Parts No. Q'ty

1 450C7001 Lower rotary shaft 2
2 450C7002 Rotary strip—off blade plats 8
3 450C7003 Rotary shaft scerw side 4
4 450C7004 57 B Rotary shaft stopper side 4
5 450C7005 77.1?7?-'1 w4 Flange block 4
6 450C7006 |EEE/\IYART—(E) Rotary strip—off stay (Upp§ 1
7 450C7007 |[EER/\2) AT —(TF) Rotary strip—off stay (Low 1
8 450C7008 |EI#E/\O)ER{FRT — Rotary strip—off fixing stay 4
9 450C7009 |Fx—X Chain 1
10 450C7010 |[El#5/\91)F >332 A FO{Rotary strip-off tension sp 1
11 450C7011 J V2784 vk Rotary blade sprocket 2
12 | 450C7012 |El#E/\2YERERX T 0% vk Rotary strip—off driving spr 1
13 450C7013 |EREN/\OUAT—(A) Driving strip—off collar(A) 1
14 45007014 |ER®H/\21) 55 —(B) Driving strip—off collar(B) 1
15 450C7015 (/NI T2V R T — Strip—off tension stay 1
16 450C7016 [FA%I)L Plain metal 1
17 450C7017 _|/\Nr ATV Blade spring 1
18 45007018 [W/N{FA% )L Flange metal 2
19 450C7019 |[ABNR{FARILE Hex holed bolt M5X15 8
20 450C7020 ){J?siﬂ;ﬁ Spring washer M5 8
21 450C7021 [FRINAD Pan screw M5X10 4
22 450C7022 |/\RESH Spring washer M5 4
23 450C7023 [RBIUTIEARD Hex holed set screw M5X5) 4
24 450C7024 ["AIRYFHRILE FRY  |Hex holed bolt half screw | 1
25 450C7025 |/NEBIUTARILE FRY  |Hex holed bolt half screw | 1
26 45007026 |7 AHILE Hex bolt M6X20 1
27 450C7027 |I\1EE Spring washer M6 1
28 450C7028 [REBTvH Hex nut M6 1
29 45007029 |/\REH Spring washer M6 1
30 450C7030 |ARBFvh Hex nut M6 1
31 450C7031 [FANIPRD Pan screw M5X10 16
32 450C7032 |\ EH Spring washer M5 16
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33 450C7033 |FHES Plain washer M5 8
34 45007034 |[FEE Plain washer M5 4
35 450C7035 |FEF Plain washer M6 1
36 450C7036 |FHEE Plain washer M6 1
37 450C7037 |/ A2)L Flange metal 1
38 450C7038 |+ vk Hex nut M6 1
39 450C7039 [\REE Spring washer M6 2
40 450C7040 |FEH Plain washer M6 2
REITIEIE AR
Belt warping prevention
RHES | \—VES EES Parts Name &%k
Ref No. Parts No. Q'ty
Upper belt warping
1 450C8001 | L{A#RITRAT — prevention stay 1
Belt Warping prevention
2 450C8002 |#E{TEREER T — adjusting stay 1
3 450C8003 |HEH MR Right detection plate 1
4 45008004 |ERHIR Left detection plate 1
Belt Warping prevention
5 450C8005 |[#E{THT—(A) coller(A) 2
Belt Warping prevention
6 450C8006 |#E{THS—(B) coller(B) 2
7 450C8007 |FHES Plain washer M4 4
8 450C8008 |FNINAR Pan screw M4X8 2
9 450C8009 |FREH Plain washer M4 4
10 450C8010 [REFBF vk Hex nut M4 2
11 45008011 [/NRES Spring washer M4 2
12 450C8012 |FEH Plain washer M4 2
13 450C8013 |[{ZILEHERT — Stop adjusting stay 1
14 450C8014 |FNIhAR Pan screw M4X15 12
15 45008015 [R71v 4 Bearing 4
Belt Warping prevention
16 450C8016 |[#E{TIEEIS +Ib roller shaft 2
Belt Warping prevention
17 450C8017 |fef{THEEO—5— [+ roller stay 2
18 45008018 |NEINfFHRILE Hex holed bolt M6X35 2
19 450C8019 |[NEBUT VA Hex U-nut M6 2
20 450C8020 [ifO—5— roller 2
21 450C8021 |NF7YLYJ Bearing 4
22 45008022 |CHY Ik Al C-ring 12
23 450C8023
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24 | 45008024 [YZURRAUF Limit switch L 16
THItRTISVRRAYF  |Lower belt warping prevention
25 450C8025 Z'T'—E limit stay R 1
TERITISYMRALYF  |Lower belt warping prevention

26 450C8026 [RT—% limit stay L 1
27 45008027 |YSYhARAvFRIFRT — |Limit switch fixing stay 4
28 45008028 |.L{AISVYRRT— Upper limit stay i
29 450C8029 |)EwhARAYF Limit switch 1
30 450C8030 |[JSYhRA Yy FE{FAT — |Limit switch fixing stay 3
31 45008031 |FNIPNRD Pan screw M3X10 6
32 45008032 |/ \REH Spring washer M3 6
33 450C8033 :F-E_ﬁ Plain washer M3 6
34 450C8034

35 450C8035 |FNIPpR Pan screw M5X10 2
36 | 45008036 |/\RES Spring washer M5 2
37 45008037 |FEEH Plain washer M5 2
38 450C8038 |FNIhpR Pan screw M3X20 8
39 450C8039 [/ \REH Spring washer M3 8
40 450C8040

41 450C8041 |FRIhR Pan screw M3X10 8
42 450C8042 |/\RESE Spring washer M3 8
43 450C8043 |FES Plain washer M3 8
44 450C8044

45 450C8045 |F /PR Pan screw M4X45 8
46 450C8046 |[/\RJES Spring washer M4 8
47 450C8047 |FES Plain washer M4 8
48 450C8048 |7+ vk Hex nut M4 8
49 450C8049 |AAAYFAILE Hex holed bolt M6X15 B
50 450C8050 |/ RES Sprimg washer M6 8
51 450C8051 |FEES Plain washer M6 8
52 45008052 _

53 450C8053

54 450C8054

55 450C8055

56 450C8056

57 450C8057

58 450C8058 |F /R Pan screw M3X20 8
59 450C8059 |/ \REH Spring washer M3 g
60 450C8060 EF-_}E_Q Plain washer M3 8
61 450C8061 |F~N/hRT Pan screw M4X20 1
62 45008062 |/ \RES Spring washer M4 1
63 45008063 |FES Plain washer M4 1
64 450C8064 |FN/phRD Pan screw M4X10 2
65 45008065 |/\REE Spring washer M4 2

From the library of: Superior Sewing Machine & Supply LLC




66 450C8066 |FESH Plain washer M4 2
67 450C8067
68 450C8068
69 450C8069
70 450C8070
71 450C8071
72 450C8072
73 450C8073
74 450C8074 [fefT2L— A Belt warping prevention fr 2
75 450C8075 [FN/PhR Pan screw M4X10 4
76 450C8076 |/ \ARES Spring washer M4 4
77 450C8077 |[E—42— Motor 2
78 450C8078 [ Screw M4X45 4
Belt warping prevention
79 450C8079 |#efTYSVRRAYFRT — |limit stay 4
80 45008080 [JSYbARAVF Limit switch 4
81 450C8081 [#B1TH.L Belt warping prevention ca 2
82 45008082 |/NAIUTIEARY Hex holed set screw M5X1| 4
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HASHIMA

HASHIMA COMPACT PRESS
HP-450C/CS

INSTRUCTION MANUAL

HASHIMA CO.,LTD
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SPECIFICATIONS

MODEL HP-450C/CS
POWER SUPPLY 1P-220V
RATED OUTPUT HEATER 4. BKW

MOTOR 40W
TEMPERATURE A(MAX) 200°C
PRESSURE (MAX) 1. 5KG/cm
BELT SPEED 8. 7m.min.
HEATING TIME 5§ — 20 sec
FUSING WIDTH 450mm
DEMENTIONS w 1660mm

D 880mm

H 490mm
WEIGHT 152kg
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Attention to be paid at the time of installation

1. Install this machine, which weights 152kg, in regard to the 450C/CS
respectively, on the robust foundation horizontally.

2. Don’t install this machine near the object easy to burn, as it generates high
temperature when it has been put into use. Exclude, in addition, dusts and
others stuck onto this machine periodically.

3. Connect the machine to an exclusive power source corresponding with the
ratio consumption power by referring to the specifications.

4. Don't fail to the ground .By the way ,it has no relations to the rotary direction

of the belt.
5. In the case where you change the power source plug or lengthen construction

shop near by.

6. When the machine has been brought in or when it has been transferred, don’t
fail to remove the main unit’s cover, before ensuring that the upper and lower
belt warping prevention limit switches place correctly the belt between them

from both sides. (Refer to next page.)

Attention to be paid at the time of using

1. Don't fail to read the User’s Manual prior to the usage.
Don'’t fail to remove the main unit’s cover and ensure that the upper and lower
warp prevention limit switches place correctly the belt between them from
both sides, before connecting the power source. (Refer to next page.)

3. Wipe off dusts using a dry floor mat, before inserting the material.

4. Pay sufficient attention not to make contact with the belt and the upper cover
whose temperature rises high nor mount things on them.

5. Don’t absolutely put your hands on to the roller inside the machine beyond the
necessity at the time you insert the material for fear that they might be

caught in.
6. Don’t put any things to the main unit of the press except the materials to be

inserted.

7. Disconnect the power source breaker immediately and insert the manual
handle (an accessory) to the emergency screw, then, turn it to the arrow
marked direction in order to remove the unusual things before the operation,
if they have been inserted.

8. When the material, has twined rounded the strip off device at the exit of the
material, don’t fail to disconnect the power source breaker, before removing it.
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9. Don't fail to pull the power source plug off when you inspect the inside.

10. This machine is an exclusive use for fusing and folding the clothes. Don’t put it
to use for other purposes, otherwise resulting in troubles.

11. After the operation ensure that the machine has stopped completely, before
disconnecting the power source breaker without fail.
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Emergency SCrew

Set screw (moire-Roller) _
Hexagonal screw for moire prevention

Main unit cover

7Warping prevention limit swicth

Pressre
dial-meter

. . ront table
Holding's pick [\ e

Pressure adjusting
knob /
Warping preventon Front table stay

limit switches

Warping prevention limit switch

/
E{LU@_X_P

B e AR

\\\Upper belt or Lower belt
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Procedure of usage

1. Set the power source to ‘ON’.(Ensure the ‘off’ condition of the timer switch.)

2. Press the start button. The lamp will light up and the machine will start
moving.

3. Set pressure to the designated by using the pressure adjust knob.
Set the fusing time by using the speed controller .Use it within the limit
between 5 and 20 seconds for the warp prevention.

5. Set the setting temperature by using the thermostat .It takes about 15
minutes before you’ll get the usable thermo-lamp will start blinking.

6. Here, you are able to start the operation.

Stop button

Timer swi lch\ Start but ton\

(1D \E] i)

HP-4 0OC [y

\Thermsmr YSpeeﬂ knob

At the time the operation is over.

1. Set the pressure to 0(zero).
2. Set the timer switch to ‘ON’. The machine stop automatically and the

surface temperature of the belt is below 100 degrees.
3. When the machine has stopped , set the power source breaker to ‘OFF’.

The holding’s adjustment

In the case where you want to strengthen the holding at the injecting entrance
of the machine when you've put the inside belt scale, pocket folding and others to
use, turn the holding’s handle to the right. Set the holding’s adjustment to
0(zero),when you try to fuse the interlining.
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hand]e’/

How to prevent and adjust roller moiré (puckering)

In the case where roller moiré has taken place on the fused material, fuse it by
lowering heat and pressure as low as possible. Even when the prevention is
impossible in spite of the efforts, adjustments to be shown below will be
necessary.

1. Remove the main unit’s cover.

2. Remove the rear cover.
3. You'll find a screw for securing the moiré adjust roller on the side of the

machine . And you will find an other when you open the rear cover of the
machine loosen both of the stop screws and rise right and left equally.

4. The moiré is hard to appear when you bring up the roller.

5. Tighten both of the stop screws. ]

—T] s 00 s~
f
1
o
9 Jre=sj

%
\Set SCrew

How to move the machine by hand at the emergency

Press the stop switch in order to stop the machine before setting the pressure to 0
(zero), when you've put other things to the belt’s injecting entrance by mistake.
Put the T-typed wrench (an accessory) on to the screw for emergency on the side of
the main unit and turn it to the arrow marked direction, before you will unload
the finished material. In the case where a hard thing has been put in the machine,
ensure the safety before resuming the operation for fear that the teflon belt and
rubber parts of the pressure roller might be damaged. And in the case of an
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electric failure, put the T-typed wrench (an accessory ) on to the screw for
emergency use on the side of the main unit and turn it to the arrow marked
direction. before you'll unload the finished material

T-typed wrench

T

*«e O 0 =
/ TR L o
e il

N\
\\Emergency sCrew

Daily maintenance <<Pay attention to fear such accidents as burn and caught

—in.>>

Cleaning belts

Clean the belt while it is hot. Use the Hashima New Ace or the New Clean Spray
to clean the belt. In the case where you put the latter to use . pay attention not to
spray such electric parts as the warp prevention limit switch and others, resulting
in troubles. Moreover, don’t use the powders New Cleaning except when dirt is
remarkable. Wipe with sure the powders which have a character to be hardened
when it is cool. Apply the Hashima New Ace onto the belt for the prevention of

dirts.

Cleaning the cleaner

The cleaner is provided at the rear part of the machine. At the start of the
cleaning, don’t fail to pay attention so that the clean surface could make contact
with to belt. And observe it about twice a day to change the dirty surface if
necessary. The cleaner is to be removed when you push it to the manipulation
panel’s side. When you wind a new cloth. make it coincide with the rotary

direction of the belt and, then ,wind it ,not being caught in.
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Cleaning the brush scraper.(C)

The brush, too, is provided at the rear part of the main unit of the machine. Raise the scraper

three or four times a day in order to clean.

Cleaning the rotary strip off blade (CS

Pick the blade, using a piece of the cloth and move it left to right and right to left
in order to take the fusing resin resin and others away. Here. if the blade remains

lying ,raise it before cleaning it.

Upper belt cleansr

gy attention to
tho way of wining
clothes.

Brush for the Upper belt cleaner Upper belt's rotary
upper belt strip of f blade

Pay attention to
the way of wining clothes.

Brush for thel Lower belt' & rotary
fower belt " Lower Leltl cleanod strip off blade Lower belt cleanod )
Pay attention to the way

Pay attention 1o the of mining clothes.
way of wining clothes,

ATTENTION TO BE PAID MAINTANANCE OF FUSING MACHINE

Put-off electric sources, fill “grease” inside rollers every two weeks

You should use HASHIMA genuine grease and never use grease which contains
MOLYBDENUM (LACK OF THIS GIVES DAMAGES TO BEARINGS)

1. TAKE OUT MAIN COVER A.

2. FULL GREASE INTO THE PLACE OF ARROW MARKS.
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EROV RS B
HOW TO EXCHANGE UPPER BELT

@3N RUR g-

Drawing of rear side panel

BRY G~ NT
Take off connecto
@ 3%y #—%#1 Take off connector

%°00\

F b A R R

% @ Frame spacer
®

KEZHR
Refer next page
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1. BR7/V—H—%9D, EHREYYITENZ-1IZL, KhAABMBEZOIILTIEZN,

Disconnect the power source from its origin and set the pressure —1, and pull-in adjuster set to

0.
2. EEHN— (A) Z2HBEFTALTIEZW, FEAN— (SRI) ORZEAL, BESIKE

< NRERNVAOBEDIF I Z—D S UEMERy 7 ZZROAL T LS,
Take off main cover (A). Take off screw of main cover (panel side) and put it near the machine or

take off connector of panel side and control box.

@

3. FRMEFTYI Y PAF—EALTLIEZ W, TSRFXRY 2EXGER)
Take off belt warping prevention limit switch stay. 2 pan screw. (yellow marks)
4. WBREALTLEEW, ESIFRY 24, AARN b 1 F@EE)
Take off the adiabatic cover. 2 Pan screw, 1 Hex bolt (yellow marks)
5. 7U—F—#(L)EALTSEZL
Take the cleaner bar(upper) off.
6. FrarATU X F(B)EEEALTIES N,
Take the tension spring (upper) off of both side.
7. Fryara—3—(LEALTIEZW,
Take the tension roller (upper) off.
8. NFAF—(L)EALTLEEW, ARATN2FHBE)

Take the blade stay (upper) off. Hex. Bolt  2(yellow mark)
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9., E7L—L0AZEEL. NIV REERWTTFEN,
ERWFEERTEHE. TU—ARR—F— A LA NI TERT,

EELEOHE. MF—T . EET—T . #BH7L—Lh, NV MREAT .
ERMBRATF -2 LT EEN, GLERTAN MRS IESIR)

Take off a belt from upper frame.
When change upper belt, it is easier by taking off frame spacer.
In this case, take off front table, working table, sub-table, belt protection stay and

Left frame support stay. (Refer how to change lower belt)

10. HIRIMOBOFMETIT>TLEE W,

Reassemble in the reverse order.
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BRI LELICRDEDS,

AW pp=F—DP LIS H
HIEBLTTEV,

EMEEFTY S » AT —[X
LELIEBYTROMTITTSL,,
O IIPIUECITINREY £ o b
27—t @A, WITHBA T~k
BlY S bEERMY L2 FOMIC
ANTTFEL,

CAUTION

To be et adiabatic plate on marker.
Check whether the belt is set on the
middle of the roller or not.
=i EAL Th be set upper belt warping prevention
Right side Left side prevention limit stay on marker.
Belt warping prevention limit stay
L1k iz ] ghould be set between right aide limit

For belt warping prevention switch and left side limit switeh.
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How to change lower belt.

R e e R

wHe™N
Refer next page
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 BETL—D—2Y0, EHBEEOEATENE-1IRLTLEZ,
X, <HARAREZOICLTLEEW,

Disconnect the power source from its origin and set the pressure to -1 by the
pressure adjusting knob. Set the holding’s adjustment to 0.

. AEETF—TNEALTIEEW,

Take the front table off.

CERF— TN T L —LEALTLEE W,

Take the front table stay off.

R MR ZATF—EALTLSEE N, A5FRY 2K (He)

Take the belt protection stay off. Pan screw 2 (yellow mark)

YA RFE—TNEALTLEEYN., AfBFv b 1y (BB

Take the side table off. Hex. Nut 1 (yellow mark)

BT L—ARBATF—ENLTIEEN, AARNE 2F (BE)
Take the left frame support stay off. Hex. bolt 2 (yellow mark)

L ETFRMER) S PAF—EALTLES N, T5/ARY 2F (BE)

Take the left lower belt warping prevention limit stay off. Pan screw 2 (yellow mark)
 EAA—I—ONEBERBLTHASALTLESN. AARNIVE 1F

Take the pressure meter off. Hex. bolt 1

. BN TENLTLEEN, ABAMEZLEDRY 2F

Take the pressure adjusting knob off. Hex holed set screw. 2
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148,

)

12.

13.

14,

yU—F—1 (F) 2HLTIEZW,

Take the cleaner bar (lower) off.
FrvayATIY (F) 2EAALTIEZN,
Take the tension springs (lower) off.
Frvayo—5— (F) 2L TIEIW,

Take the tension roller (lower) off.

NrAF— (F) BHLTLIIES W,

Take the blade stay (lower) off.
T —hAR—F—ERALTLEZN, ANAXIE 3F

Take the frame spacer off. Hex. Bolt 3 (yellow mark)

(W)

15.&»FET7V—A®ﬂmmBEL.ﬁwr<ﬁéw.F&»b&§&?aﬁ%,

1%,

ERAN—EN LSRR TEET,

Press the belt through the outside of the lower frame in order to pull it out.

When change lower belt, it is easier by taking off upper cover.

IR OFWETTo>TLEE N, ENA—F—OMR ETAEFTUIY FAT—

DOEEEEEEELTIEZ N,

Reassemble in the reverse order. Give attention to set the position of the pressure

Meter and left lower belt prevention limit stay.
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